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Customer

TGS IEBA %5 : Q20211074 FFaLH W 2021. 5. 27

Order No. Certificate No. Issue Date
BH | NEw S XA A& R~ (size in mm) & HiE(kg) | BAFRmINT ARG
Item ~ Coil No. Grade Thickness X Width X Length Quantity Weight Surface Finish By Standard

1 2056L33272-12 316L 0.15 X 129 X C 1 210 1/2H JIS G4305-2012
2 205613327213 316L 0.156 X 129 X C 1 210 1/2H JIS G4305-2012

3 2056L33272-14 316L 0.15 X 129 X C 1 210 1/2H JIS G4305-2012

4 205613327215 316L 0.15 X 129 X C 1 210 1/2H JIS G4305-2012
5 2056L33272-17 316L 0.15 X 129 X C 1 210 1/2H JIS G4305-2012
6 2056L33272-18 316L 0.15 X 129 X C 1 210 1/2H JIS G4305-2012
i 2056L33272-19 316L 0.15 X 129 X C 1 210 1/2H JIS (G4305-2012
-8 | 2056L33272-1A1 316L 0.15 X 129 X C 1 210 1/2H JIS G4305-2012

9 | 2056L33272-1A2 316L 0.15 X 129 X C 1 212 1/2H JIS (4305-2012

10 2056L33272-1A8 316L 0.15 X 129 X C 1 208 1/2H JIS G4305-2012
I H 1k, % B 43  Chemical Composition Bl W M B Mechanical Values
Leml € | Si Mn P s Cr Ni N Mo T (HV) BB BRBE | o

<0.03 | <0.756 | <2.00 | <0.045 | <0.030 | 16-18 <14 - 2.0-3.0 Hardness (N/mm2) (N/mm2)

1 0. 020 ! 0. 588 1. 323 0. 029 0. 001 16. 760 10. 020 0.015 2. 040 285 785 699 23.0
2 0.020 | 0.588 1. 323 0.029 0. 001 16. 760 10. 020 0.015 2. 040 285 785 699 23.0
3 0.020 | 0.588 1. 323 0. 029 0.001 16. 760 10. 020 0.015 2. 040 285 785 699 23.0

4 0.020 | 0.588 1. 323 0. 029 0. 001 16. 760 10. 020 0.015 2. 040 285 785 699 23.0

5 0. 020 0. 588 1. 323 0. 029 0. 001 16. 760 10. 020 0.015 2. 040 285 785 699 23.0
6 0. 020 0. 588 1. 323 0. 029 0. 001 16. 760 10. 020 0.015 2. 040 285 785 699 | 23.0

7 0. 020 0. 588 1. 323 0. 029 0. 001 16. 760 10. 020 0.015 2. 040 285 785 699 23.0

8 0. 020 0. 588 1.323 0. 029 0. 001 16. 760 | 10.020 0.015 2. 040 285 785 699 | 23.0

9 0. 020 0. 588 1. 323 0. 029 0. 001 16. 760 10. 020 0.015 2. 040 285 785 699 ; 23.0

10 0. 020 0. 588 1,323 0. 029 0. 001 16. 760 10. 020 0.015 2. 040 285 785 | 23. 0
% VERemark :

ZAEWARR BN G, SRR G RS2, SR ER,
We hereby certify that the products described herein have been manufactured and tested TFEI

with satisfactory results in accordance with the requirement of the above material
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% PR TEST CERTIFICATE VFAESH: XK05-212-00149
Customer
TGS IEBF4 S Q20211074 FALHMA: 2021. 5. 27
Order No. Certificate No. Issue Date
H BT G AR (size in mm) & | HEkeg) | MAREMT PRI
Item| Coil No. Grade Thickness X Width X Length Quantity Weight Surface Finish By Standard
11 2056L.33272-1A4 316L 0.156 X 129 X C 1 206 1/2H JIS G4305-2012
12 | 2056L33272-1A5 316L 0.15 X 129 X C 1 208 1/2H JIS G4305-2012
13 2056L33272-1A6 5 316L 0.156 X 129 X C 1 208 1/2H JIS G4305-2012
| 14 2056L33272-1A7 'i 316L 0.15 X 129 X C 1 208 1/2H JIS G4305-2012
|
i H & % W #  Chemical Composition Pl W 1% Jfi Mechanical Values
e Si Mn P S Cr Ni N Mo TERZ (HV) Hh o FAR R e ()
. =<0.03 <0.75 <2.00 =0.045 | <0.030 16-18 <14 = 2.0-3.0 Hardness (N/mm2) (N/mm2)
11 0. 020 0. 588 1. 323 0. 029 0. 001 16. 760 | 10.020 0.015 2. 040 285 785 699 23.0
12 0. 020 0. 588 1. 323 0. 029 0. 001 16. 760 | 10.020 0.015 2. 040 285 785 699 23.0
13 1 0.020 0. 588 1. 323 0. 029 0.001 16. 760 | 10.020 0.015 2. 040 285 785 699 23.0
14 | 0.020 0. 588 1. 323 0. 029 0. 001 16. 760 | 10.020 0.015 2. 040 285 785 699 23.0
% VERemark :
ZAEMARFTIN &y MRS s R 20, MR Bk,
We hereby certify that the products described herein have been manufactured and tested TFEI

specification

with satisfactory results in accordance with the requirement of the above material
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Xiapu town, Beilun District, Mingbo
FRiG-(05T4)86T188E8 Tel:(05T4)86T188BE
HEIT-(0574)B690T128 Fax:(0574)86007 128
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B o e L 5 A R B B PR ] MRS TR A L. - CERTIEICATE No. [FETNL2105270015200
JIS € 4313 SUS304 TP HEE
Eﬁ ?E CUSTOMER ORDER MO
B H 2021/05/27 F{ T 1/2H B
SPECIFICATION DATE OF ISSUE SURFACE FINISH
FRATES & H% L1QJO000G7
LICENSE MO. COMTRACT NO.
F i i Ry & Wi L% ST CHEMICAL COMPOSITION % o4 808 TENSILE TEST T EE | R
W maS MATERIAL DESCRIPTION (45 45 4 ¥ HEAT ANALYSIS) (GL=L 2 penc| mARD | M
R | & 2 mrlwewe] k [#E|c[si[m[e[s[m[c]n Wl V.S | bude| RR| of ness |
’ HEAT THICK |WiDTH]ienetH| B | ww B2y | TS| EL | «q d= HW 5
HO. oTY M. et =EETE|  kg) 1071080107 w10 108 w10% 1 0® [ 10710 |10 [x10 Je10 10 [xt0 |10 MFPa % al 1 ] "0
MIN | 40 | 40 | 100 800 [1800| 37 AT 60| 6 250
Max | 55 | 6o | 120 45 | 30 | &0 [zo000| 55 280
1 10512080 1 | 212105030081 | 2. 00| 1219 jcoL 6015| 47| 47| 105| 27| 3 | 803 hisi6| 44 566 788 | a7 i} 252
&it Tota ! 6015
& it
REMARKS
R Fifil ¥.5=YIELDSTRENGTH  fif T.5=TENSILE STRENGTH {#14- EL= ELONGATION  GL=GAUGE LENGTH  Li=585SORT(FO)  L2=50MM  L3= BOMM  L4=200MM
— LE=11.3S0RT(FO) 0 P41 AVERAGE  *i: K EE{H YIELD POINT EXTENSION “3: il B 1 INTERGRANULAR CORROSION
i@ EE LR TEE R, AR SR, $eibiEs.
WE HEREEY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE —
L=l WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION. l aqhpe
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